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Applicant : Shanghai Yifeng New Materails Co.,Ltd.     

  No.350 Zhuangbei Road, Fengxian District, Shanghai.    

   

Sample Description : PC+ABS Low Smoke and no Halogen Cable Duct 

   

Model No. : L-U/VD/R H/W 

   

Material No. : PC+ABS 

   

Date Received : October 29, 2018 

   

Test Period : October 29, 2018 to October 31, 2018 

   

Test Requested : High temperature test  

   

Test Method : Please refer to next page(s) 

   

Test Result : Please refer to next page(s) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
For and on behalf of  

 Shanghai Global Testing Services Co., Ltd 
 

 

 

 

Authorized Signature :          

Shi Lei/Kevin 

General Manger -GTS/SHO 
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1. Test Equipment: 

Equipment Name Model Serial No. Valid Date to 

High Temperature Tester PC-300 TTE20110532 Jan. 15, 2019 

 

2.  Environmental Conditions: 

     Temperature: 24.2℃;          Humidity: 51% RH 

 

3. Test Result: 

Test Item Test Condition Client’s Requirement Test Result 

High Temperature Test 90℃，16 hours The product has no deformation Pass 

    
 
Sample photo(s) before test: 

  

 
Sample photo(s) during test: 
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Sample photo(s) after test: 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
***** End of Report ***** 
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